

Approach to the new oral anticoagulants in family practice

Part 1: comparing the options

James Douketis MD FRCPC Alan David Bell MD CCFP John Eikelboom MBBS FRCPC Aaron Liew MBBCh MRCPi PhD

Abstract

Objective To compare key features of the new oral anticoagulants (NOACs)—dabigatran, rivaroxaban, and apixaban—and to address questions that arise when comparing the NOACs.

Sources of information PubMed was searched for recent (January 2008 to week 32 of 2013) clinical studies relating to NOAC use for stroke prevention in atrial fibrillation (AF) and for the treatment of acute venous thromboembolism (VTE).

Main message All NOACs are at least as effective as warfarin for stroke prevention in patients with nonvalvular AF, and are at least as safe in terms of bleeding risk according to 3 large trials. Meta-analyses of these trials have shown that, compared with warfarin therapy, NOACs reduced total mortality, cardiovascular mortality, and intracranial bleeding, and there was a trend toward less overall bleeding. Practical advantages of NOACs over warfarin include fixed once- or twice-daily oral dosing without the need for coagulation monitoring, and few known or defined drug or food interactions. Potential drawbacks of NOACs include a risk of bleeding that might be increased in patients older than 75 years, increased major gastrointestinal bleeding with high-dose dabigatran, increased dyspepsia

with dabigatran, the lack of a routine laboratory test to reliably measure anticoagulant effect, and the lack of an antidote for reversal. No direct comparisons of NOACs have been made in randomized controlled trials, and the choice of NOAC is influenced by individual patient characteristics, including risk of stroke or VTE, risk of bleeding, and comorbidity (eg, renal dysfunction).

Conclusion The NOACs represent important alternatives in the management of patients with AF and VTE, especially for patients who have difficulty accessing regular coagulation monitoring. The companion to this article addresses common “what if” questions that arise in the long-term clinical follow-up and management of patients receiving NOACs.

EDITOR'S KEY POINTS

- The new oral anticoagulants (NOACs) are being encountered increasingly in primary care. Although large randomized trials have addressed their efficacy and safety for stroke prevention in atrial fibrillation and for prevention and treatment of venous thromboembolism, relatively little attention has been devoted to the management of patients taking NOACs in primary care settings.
- Recent practice guidelines indicate that NOACs should be considered first-line anticoagulant therapy for stroke prevention in patients with newly diagnosed AF, but each agent has advantages and disadvantages. This review summarizes the benefits and drawbacks of the NOACs and outlines considerations for patients with high risk of stroke or bleeding, deep vein thrombosis, coronary artery disease, and renal dysfunction.



This article is eligible for Mainpro-M1 credits. To earn credits, go to www.cfp.ca and click on the Mainpro link.

This article has been peer reviewed.
Can Fam Physician 2014;60:989-95

La traduction en français de cet article se trouve à www.cfp.ca dans la table des matières du numéro de novembre 2014 à la page e504.

Case description

During a routine examination, an 85-year-old woman with hypertension, congestive heart failure, and renal insufficiency (estimated glomerular filtration rate [eGFR] of 35 mL/min) is found to have atrial fibrillation (AF). Her CHADS₂ (congestive heart failure, hypertension, age ≥75, diabetes mellitus, and stroke or transient ischemic attack) score is 3. Her medications include 10 mg of ramipril once daily, 2.5 mg of amlodipine once daily, and diuretics. You need to make a decision about anticoagulant therapy for stroke prevention. She lives in a remote community where access to a facility that will draw blood is difficult.

This type of case has taken on increased relevance since the 3 new oral anticoagulants (NOACs), dabigatran,¹ rivaroxaban,² and apixaban,³ have become available for clinical use in Canada as alternatives to warfarin for stroke prevention in patients with AF.

The NOACs can also be used for prevention and treatment of venous thromboembolism (VTE). They have been studied in large, well designed randomized trials, but questions remain about their use in clinical practice. What are the key pharmacologic differences? Are there differences in NOAC indications and contraindications? Which NOAC should be used according to individual patient characteristics? These and other related questions are important as the uptake of NOACs increases.⁴

The objective of this review is to compare the key features of NOACs. A companion paper (page 997) addresses common questions regarding NOAC use in primary care, with concise, evidence-based replies.⁵ This review focuses on treating patients who are currently taking NOACs and does not consider the process for choosing an appropriate anticoagulant for AF or VTE, whether an NOAC or warfarin, as this issue is addressed elsewhere.⁴ Warfarin remains the first-line anticoagulant for patients with mechanical heart valves or those with AF or VTE and severe renal insufficiency, in whom NOACs are contraindicated,^{1-3,6} and it remains a treatment option for patients with AF or VTE in whom excellent anticoagulation control is attainable.

Sources of information

For this narrative review, we searched the PubMed database for the past 5 years (January 2008 to week 32 of 2013) for clinical studies relating to NOAC use for stroke prevention in AF and for the treatment of acute VTE. We used this evidence base to address our prespecified questions relating to NOAC use in primary care settings.

Main message

Potential benefits and drawbacks of NOACs versus warfarin. All NOACs are at least as effective as warfarin (international normalized ratio [INR] 2.0 to 3.0) for stroke prevention in patients with nonvalvular AF, and they are at least as safe in terms of bleeding risk according to 3 large trials.⁷⁻⁹ Meta-analyses of these trials have shown that, compared with warfarin therapy, NOACs significantly ($P < .05$) reduced total mortality, cardiovascular mortality, and intracranial bleeding, and there was a trend toward less overall bleeding.^{10,11} Among patients receiving warfarin in the trials that contributed to these meta-analyses, the mean time in the therapeutic range was good: 64% in the RELY (Randomized Evaluation of Long-term Anticoagulation Therapy) trial,⁷ 55% in the ROCKET-AF (Rivaroxaban Once Daily Oral Direct Factor Xa Inhibition Compared with Vitamin K Antagonism for Prevention of Stroke and Embolism Trial in Atrial Fibrillation) trial,⁸ and 62% in the ARISTOTLE (Apixaban for Reduction in Stroke and Other Thromboembolic Events in Atrial Fibrillation) trial.⁹ Warfarin remains an anticoagulant option for patients with high time in the therapeutic range.¹² In patients with acute VTE,

the NOACs are as effective and safe when compared with low-molecular-weight heparin (LMWH) and warfarin for the initial 3-month treatment period^{13,14} and are safe options for extended anticoagulation.¹⁴⁻¹⁶ Practical advantages of NOACs over warfarin include fixed once- or twice-daily oral dosing without the need for coagulation test monitoring, few known or defined drug interactions based on metabolism alone, and no known food interactions.

Potential drawbacks of NOACs include a risk of bleeding that might be increased in patients older than 75 years.¹⁷ Compared with warfarin, 150 mg of dabigatran twice daily (but not 110 mg of dabigatran twice daily) significantly increased major gastrointestinal bleeding ($P < .05$).⁷ Both doses of dabigatran increased the rate of withdrawal due to serious adverse events.⁷ Dyspepsia was twice as common for both doses of dabigatran compared with warfarin, which might result in an increase in discontinuation rates.⁷ The US Food and Drug Administration's Mini-Sentinel assessment suggested that gastrointestinal and intracranial bleeding rates associated with dabigatran are not higher than those with warfarin.¹⁸

An increased rate of stroke was observed in the ROCKET-AF trial at the close of the study in the rivaroxaban arm. This was likely owing to a gap in achieving a therapeutic INR during the transition to warfarin. This finding underscores the need to avoid treatment gaps and to ensure adequate anticoagulation during such transitions owing to the rapid loss of effect of all NOACs.¹⁹

Additional potential drawbacks include the lack of a routine laboratory test to reliably measure the anticoagulant effect of NOACs and the lack of an antidote for reversal, although the availability of an antidote for warfarin (vitamin K) has not been proven to reduce bleed-related morbidity and mortality.²⁰ In addition, NOACs are considerably more expensive than warfarin, although some studies suggest their use is cost-effective in Canada when the costs of warfarin-related INR monitoring and management of excess thromboembolic or bleeding events are considered.^{21,22}

Comparing the NOACs

What are the pharmacologic similarities and differences among the NOACs? The NOACs can be separated into 2 broad categories: inhibitors of coagulation factor IIa (dabigatran) and inhibitors of coagulation factor Xa (rivaroxaban, apixaban). **Table 1** summarizes the clinically important pharmacologic properties of NOACs.¹⁻³ The NOACs are similar in terms of their rapid onset of action but differ in terms of their elimination half-lives and reliance on the kidney for excretion.¹⁻³

Are there any studies that have directly compared the efficacy and safety of individual NOACs? There are no

Table 1. Comparison of clinically important properties of NOACs

CLINICALLY IMPORTANT PROPERTIES	DABIGATRAN	RIVAROXABAN	APIXABAN
Clinical indications and doses			
• Atrial fibrillation (indefinite duration)	150 mg or 110 mg twice daily	20 mg daily*	5 mg twice daily [†]
• Acute VTE (3 to 6 mo)	150 mg twice daily	20 mg daily, 15 mg twice daily for initial 21 d	5 mg twice daily, 10 mg twice daily for initial 7 d
• VTE prevention after knee or hip replacement surgery (14 or 30 d, respectively)	110 mg (initial dose) then 220 mg daily	10 mg daily	2.5 mg twice daily
Key pharmacologic properties			
• Mechanism of action	Direct factor IIa (thrombin) inhibitor	Direct factor Xa inhibitor	Direct factor Xa inhibitor
• Renal clearance	80%	33% (active drug)	25%
Half-life			
• Normal renal function (eGFR >80 mL/min)	11 h	9 h	9 h
• Mild renal impairment (eGFR 50-80 mL/min)	14 h	9 h	9 h
• Moderate renal impairment (eGFR 30-49 mL/min)	15-17 h	10-15 h	10-14 h
Onset of action (after oral intake)			
	1-3 h	1-3 h	1-3 h
Key practical properties			
• Food or alcohol interactions	None	None	None
• Drug interactions	Amiodarone, quinidine, azole antifungals (eg, ketoconazole), rifampin, ritanovir	Azole antifungals (eg, ketoconazole), ritanovir, rifampin, clarithromycin, anticonvulsants (eg, phenytoin, carbamazepine)	Azole antifungals (eg, ketoconazole), ritanovir, rifampin, clarithromycin, anticonvulsants (eg, phenytoin, carbamazepine)
• Antidote	None to date	None to date	None to date
Laboratory measurement of anticoagulant effect[‡]			
	aPTT or TT, dilute TT (direct thrombin inhibitor assay)	PT or INR (reagent-specific), anti-factor Xa assay	PT or INR (minimal effect), anti-factor Xa assay

aPTT—activated partial thromboplastin time, eGFR—estimated glomerular filtration rate, INR—international normalized ratio, NOAC—new oral anticoagulant, PT—prothrombin time, TT—thrombin time, VTE—venous thromboembolism.

*Dose should be 15 mg daily if eGFR is <50 mL/min.

[†]Dose should be 2.5 mg twice daily if 2 of the following 3 criteria are met: creatinine level ≥133 µmol/L; age ≥80 y; weight ≤60 kg.

[‡]Laboratory tests might not reliably reflect levels of anticoagulation.

Data from Boehringer Ingelheim Canada,¹ Bayer,² and Bristol-Myers Squibb.³

direct, head-to-head, comparisons of NOACs in randomized controlled trials. All randomized trials have compared an NOAC with either warfarin or acetylsalicylic acid for stroke prevention in AF^{7-9,23} or with LMWH and warfarin for the treatment of VTE.¹³⁻¹⁶ However, an indirect comparison analysis of all 3 NOACs showed some differences between these agents in terms of efficacy and bleeding risk; these require validation by randomized controlled trials.²⁴⁻²⁶

Which NOAC is the most effective and which is the safest for patients with AF? This is a difficult question to address because the randomized trials that compared dabigatran (RELY),⁷ rivaroxaban (ROCKET-AF),⁸ and

apixaban (ARISTOTLE)⁹ with warfarin (INR of 2.0 to 3.0) for stroke prevention in AF differed in terms of the trial design, the patient population studied, and the anticoagulant regimens used. For example, patients in RELY (dabigatran vs warfarin) and ARISTOTLE (apixaban vs warfarin) were required to have AF and at least 1 additional stroke risk factor, whereas patients in ROCKET-AF were required to have AF and at least 2 additional stroke risk factors.⁷⁻⁹ Consequently, the mean CHADS₂ score for patients in RELY and ARISTOTLE was 2.1, whereas in ROCKET-AF it was 3.5.⁷⁻⁹ Moreover, RELY randomly compared 2 doses of dabigatran (110 mg or 150 mg twice daily); ROCKET-AF tested rivaroxaban at a dose of

20 mg daily, except in patients with a creatinine clearance of 30 to 49 mL/min who received 15 mg once daily; and ARISTOTLE tested apixaban at a dose of 5 mg twice daily, except in patients with 2 of 3 criteria associated with increased bleeding risk (creatinine level $\geq 133 \mu\text{mol/L}$, age ≥ 80 years, weight ≤ 60 kg) who received 2.5 mg twice daily.⁷⁻⁹

Recent Canadian, US, and European practice guidelines indicate that NOACs should be considered first-line anticoagulant therapy for stroke prevention in patients with newly diagnosed AF.^{4,27,28} All 3 NOACs are suitable for use in patients with AF for whom they are approved, but each agent also appears to have advantages and drawbacks. The choice of NOAC might be influenced by individual patient characteristics, including risk of stroke or thromboembolism, risk of bleeding, and comorbidity (eg, renal dysfunction).

Table 2 suggests situations where certain NOACs might be preferable. For example, in patients at high risk of stroke with a CHADS₂ score of 3 or greater or those who have had previous stroke despite anticoagulant therapy, higher-dose dabigatran (150 mg twice daily) might be preferred because it provides the greatest risk reduction for stroke and systemic embolism (although not ischemic stroke alone) among the NOACs when compared with warfarin.²⁹ An alternative NOAC in such patients might be rivaroxaban because it has been studied to a greater extent than the other NOACs

in patients with previous stroke.⁸ However, it should be noted that in subgroup analyses of RELY, ROCKET-AF, and ARISTOTLE, patients with CHADS₂ scores of 3 or greater derived relative risk reduction for stroke comparable to patients with CHADS₂ scores of less than 3, irrespective of the NOAC studied.²⁹⁻³¹ Another example could be patients at high risk of bleeding or who might have had previous life-threatening bleeding while receiving warfarin. In such patients, 110 mg of apixaban or dabigatran twice daily might be preferable, because they are associated with a statistically significant lower risk of major bleeding ($P < .001$ and $P = .003$, respectively) compared with warfarin.^{7,9} If a patient has had previous gastrointestinal bleeding, apixaban might be preferred because, unlike dabigatran and rivaroxaban, apixaban was not associated with an increased risk of gastrointestinal bleeding compared with warfarin.³²

Which NOAC is most effective and safest for patients with deep vein thrombosis (DVT)? Initially only rivaroxaban was approved in Canada for the treatment of acute DVT and pulmonary embolism (PE).² Studies assessing the use of dabigatran¹³ and apixaban³³ for the treatment of DVT and PE were completed. The trials that compared dabigatran with warfarin and rivaroxaban and apixaban with initial LMWH followed by warfarin found that the NOACs had comparable efficacy for preventing recurrent thrombosis and comparable safety in terms of bleeding risk,^{13,14,33} and dabigatran has recently also

Table 2. Suggested use of NOACs according to patient characteristics: All NOACs are clinically indicated for patients with AF irrespective of the estimated risk of stroke or bleeding; the suggested NOAC use in this table might not be applicable to individual patients.

PATIENT CHARACTERISTIC	SUGGESTED NOAC REGIMEN	COMMENT
Patients with AF at high risk of stroke (eg, CHADS ₂ score ≥ 3) or with previous stroke	Dabigatran, 150 mg twice daily	This dose of dabigatran conferred the greatest risk reduction in stroke compared with warfarin
	Rivaroxaban, 20 mg daily	More patients with previous stroke were studied with rivaroxaban
Patients with AF at high risk of bleeding	Apixaban, 5 mg twice daily	This dose of apixaban conferred a decrease in the risk of major bleeding compared with warfarin
	Dabigatran, 110 mg twice daily	This dose of dabigatran conferred a decrease in the risk of major bleeding compared with warfarin
Patients with dyspepsia or other gastrointestinal complaints	Apixaban or rivaroxaban	These drugs have been associated with less dyspepsia than dabigatran
Patients with AF and anticipated medication compliance problems	Rivaroxaban, 20 mg daily	Once-daily dosing might allow better compliance when there is long-term need for medication
Elderly (≥ 80 y) patients with impaired renal function (eg, eGFR < 50 mL/min)	Apixaban, 2.5 mg twice daily	Apixaban was associated with a reduced risk of bleeding in patients with impaired renal function

AF—atrial fibrillation; CHADS₂—congestive heart failure, hypertension, age ≥ 75 , diabetes mellitus, and stroke or transient ischemic attack; eGFR—estimated glomerular filtration; NOAC—new oral anticoagulant.

been approved for treatment of DVT and PE. Apixaban is expected to be approved as well. Unlike dabigatran, rivaroxaban and apixaban have been studied as the single agent for the treatment of acute DVT or PE (eg, 15 mg of rivaroxaban twice daily for 3 weeks, followed by 20 mg daily), without the need for an initial 5 days of LMWH treatment.^{13,14,33}

Which NOAC should be used in patients with impaired renal function? **Table 3** provides a guide for choosing the appropriate dose of NOAC in patients with renal impairment. The eGFR below which the NOAC requires dose adjustment varies depending on the NOAC.³⁴ In general, NOACs should be avoided in patients with severe renal insufficiency (eGFR <30 mL/min). In patients with AF and an eGFR of 30 to 50 mL/min, NOACs are at least as effective as warfarin for stroke prevention and, in most populations, at least as safe (dabigatran, rivaroxaban) or safer (apixaban) in terms of bleeding risk.^{35,36}

What drugs are contraindicated in patients who are taking NOACs? As shown in **Table 1**, dabigatran should not be used in combination with drugs that are strong inhibitors or inducers of the P-glycoprotein transporter. These include ketoconazole, rifampin, and St John's wort. Quinidine, verapamil, and amiodarone should be used with caution.³⁷ Rivaroxaban and apixaban should not be used in combination with drugs that are strong inhibitors or inducers of P-glycoprotein and cytochrome

P450 3A4.^{37,38} These include ketoconazole, rifampin, and St John's wort. Ritonavir and clarithromycin should be used with caution.³⁸

What if a patient has coronary artery disease? In patients with coronary artery disease who have a clinical indication for anticoagulation (eg, previous AF), the use of combined antiplatelet and anticoagulant therapy (eg, acetylsalicylic acid and NOAC) confers an increased risk of bleeding.³⁹ Most patients who present with acute coronary syndrome (ACS) should receive antiplatelet therapy for the first 12 months irrespective of whether they are also treated with an anticoagulant.⁴⁰ Meta-analyses^{41,42} have shown that the addition of an NOAC to antiplatelet therapy following ACS significantly reduced the composite of ischemic events ($P < .001$) and stent thrombosis ($P = .04$) but increased the bleeding risk ($P < .001$) with no effect on overall mortality ($P = .22$).⁴¹

It is unknown if treatment with an NOAC alone is sufficient to prevent recurrent coronary events or if combined acetylsalicylic acid-NOAC therapy is required in such patients. When considering the different NOACs, rivaroxaban is preferred in patients with ACS.⁴³⁻⁴⁵ By comparison, warfarin is effective for prevention of cardiovascular events in patients with chronic coronary artery disease.

What is the risk of myocardial infarction (MI) with dabigatran? There appears to be a higher risk of MI with both doses of dabigatran compared with warfarin.^{46,47}

Table 3. Suggested use of NOACs according to patient renal function: It is advisable to consult a specialist if there is uncertainty about the appropriate NOAC and dosing or whether warfarin provides a better oral anticoagulation option for individual patients.

NOAC	EGFR, ML/MIN	DRUG DOSE	COMMENT
Dabigatran	> 50	110 or 150 mg twice daily	Consider 110-mg dose in patients at increased risk of bleeding or in the elderly (eg, age ≥ 80 y) Measure eGFR every 12 mo
	30-50	110 or 150 mg twice daily	Consider 110-mg dose in patients at increased risk of bleeding (eg, age ≥ 80 y) Measure eGFR every 6 mo and with acute illness Consider avoiding if renal function is deteriorating
	< 30	Avoid dabigatran	Consider warfarin as an alternative anticoagulant
Rivaroxaban	≥ 50	20 mg daily	Measure eGFR every 12 mo
	30-49	15 mg daily	Measure eGFR every 6 mo and with acute illness Consider avoiding if renal function is deteriorating
	< 30	Avoid rivaroxaban	Consider warfarin as an alternative anticoagulant
Apixaban	> 50	5 mg twice daily	Measure eGFR every 12 mo
	25-50	5 mg twice daily	2.5 mg twice daily in patients with 2 of the following 3 criteria: creatinine level ≥ 133 µmol/L, age ≥ 80 y, weight ≤ 60 kg Measure eGFR every 6 mo and with acute illness
	15-24	No dose recommendations can be made	Very limited clinical data with apixaban Consider warfarin as an alternative anticoagulant
	< 15	Avoid apixaban	Consider warfarin as an alternative anticoagulant

eGFR—estimated glomerular filtration rate, NOAC—new oral anticoagulant.

A meta-analysis of all dabigatran trials confirmed this but also showed that dabigatran reduced all-cause mortality.⁴⁸ However, a meta-analysis of trials of NOACs compared with warfarin for stroke prevention in AF demonstrated a consistent pattern of reduced MI with warfarin in 4 of 5 trials, supporting the conclusion that the results seen in the RELY trial are related to the superior cardioprotective role of warfarin rather than an adverse effect of dabigatran.⁴⁹ The mechanism leading to increased MI with dabigatran compared with warfarin remains uncertain. Warfarin suppresses thrombin generation more efficiently than dabigatran, resulting in greater suppression of normal hemostatic mechanisms in the brain and pathologic thrombosis at sites of atherosclerotic plaque disruption. This might explain the lower rate of MI but higher rate of intracranial bleeding with warfarin as compared with dabigatran.⁵⁰

Clinical follow-up of NOAC-treated patients

Do patients taking NOACs need routine clinical follow-up? It is prudent that patients undergo periodic clinical follow-up, as suggested below:

- At 1 month, assess for medication adherence and tolerance (eg, dyspepsia), and monitor for bleeding, which can be clustered soon after starting an anticoagulant in anticoagulant-naïve patients.
- Every 6 months for 2 years, and every 6 to 12 months thereafter, assess for medication adherence and tolerance; monitor for bleeding; monitor kidney function, which can deteriorate gradually with advancing age or rapidly after an acute illness; assess concomitant medications, some of which might be contraindicated or might increase bleeding risk; and plan for treatment interruptions for elective procedures or surgery. Adherence to NOAC treatment is essential to maintaining anticoagulation owing to the short half-life and rapid offset of these medications.

Do patients taking NOACs need routine laboratory coagulation tests? Tests of coagulation such as measurement of prothrombin time and partial thromboplastin time (PTT) should not be done routinely for patients receiving NOACs. Dose adjustment according to the results of laboratory testing is not required in patients taking NOACs, and testing might not provide a reliable method of assessing treatment compliance. Coagulation testing might be useful in selected clinical situations, such as during acute bleeding or a stroke or if there is a need for urgent surgery.⁵¹ For dabigatran, PTT, thrombin time (TT), and direct thrombin inhibitor (dilute TT) testing can be done; for rivaroxaban, prothrombin time (reagent specific) and anti-factor Xa levels can be measured; and for apixaban, anti-factor Xa levels can be measured.⁵¹ It is advisable to review these test results with a specialist to enable optimal interpretation. For example, in dabigatran-treated patients with normal


PTT but prolonged TT, this might not indicate a clinically important anticoagulant effect because the TT is a very sensitive test and results can be abnormal with very low levels of the drug.⁵¹

Do patients taking NOACs need any routine blood testing? It is prudent for patients who are receiving NOACs to undergo assessment of kidney function every 6 to 12 months, as a worsening of renal function might warrant a change in the dose of NOAC, switching to another NOAC, or switching from an NOAC to warfarin. Routine testing of liver function is not required.⁵²

Case resolution

In this patient with AF and a CHADS₂ score of 3 (annual stroke risk of about 6% to 7%), there is a clear need for anticoagulant therapy for stroke prevention. As treatment with warfarin appears to be a less feasible option, an NOAC is considered. Because of her substantial renal dysfunction, she is offered treatment with 15 mg of rivaroxaban once daily or 2.5 mg of apixaban twice daily. Either of these options is reasonable. The patient has biannual follow-up to monitor treatment compliance and eGFR.

Conclusion

For more information about using NOACs and other antithrombotic drugs in a primary care setting, visit the Thrombosis Canada website (www.thrombosiscanada.ca) to view the clinical guides,⁵³ which are designed to provide concise and easy-to-implement advice for use at the point of care when managing such patients taking NOACs or with thrombosis. You can also download a free smartphone clinical guides application. 

Dr Douketis is Professor in the Department of Medicine at McMaster University in Hamilton, Ont. **Dr Bell** is Assistant Professor in the Department of Family and Community Medicine at the University of Toronto in Ontario. **Dr Eikelboom** is Associate Professor in the Department of Medicine at McMaster University. **Dr Liew** is a research fellow in the Department of Medicine at McMaster University.

Acknowledgment

This work was done in collaboration with Thrombosis Canada (www.thrombosiscanada.com), a non-profit organization dedicated to education and research in thrombosis and vascular disease.

Contributors

All authors contributed to the literature review, analysis, and interpretation, and to preparing the manuscript for submission.

Competing interests

Dr Douketis has been a consultant or has attended advisory meetings (in the past 10 years) for Bayer, Boehringer Ingelheim, Biotie, AstraZeneca, Pfizer, Medicines Co, Bristol-Myers Squibb, and Sanofi-Aventis. **Dr Bell** has received research funding and consulting fees from the Canadian Cardiovascular Society, Thrombosis Canada, Boehringer Ingelheim, Bayer, Pfizer, and Bristol-Myers Squibb. **Dr Eikelboom** has received honoraria or consulting fees from AstraZeneca, Bayer, Boehringer Ingelheim, Bristol-Myers Squibb, Daiichi-Sankyo, Eli Lilly, GlaxoSmithKline, Pfizer, Janssen, and Sanofi-Aventis, and grants or in-kind support from AstraZeneca, Bayer, Boehringer Ingelheim, Bristol-Myers Squibb, GlaxoSmithKline, Pfizer, Janssen, and Sanofi-Aventis. **Dr Liew** has received educational and research support from AstraZeneca, Boehringer Ingelheim, Bristol-Myers Squibb, Merck Sharp & Dohme, Novo Nordisk, Novartis, Sanofi-Aventis, and Medtronic.

Correspondence

Dr James Douketis, 50 Charlton Ave E, Hamilton, ON L8N 4A6; e-mail jdouket@mcmaster.ca

References

1. Pradaxa [product monograph]. Burlington, ON: Boehringer Ingelheim Canada; 2012.
2. Xarelto [product monograph]. Toronto, ON: Bayer Inc; 2013.
3. Eliquis [product monograph]. Montreal, QC: Bristol-Myers Squibb; 2012.
4. Skanes AC, Healey JS, Cairns JA, Dorian P, Gillis AM, McMurry MS, et al. Focused 2012 update of the Canadian Cardiovascular Society atrial fibrillation guidelines: recommendations for stroke prevention and rate/rhythm control. *Can J Cardiol* 2012;28(2):125-36.
5. Douketis J, Bell AD, Eikelboom J, Liew A. Approach to the new oral anticoagulants in family practice. Part 2: addressing frequently asked questions. *Can Fam Physician* 2014;60:997-1001 (Eng), e504-11 (Fr).
6. Eikelboom JW, Connolly SJ, Brueckmann M, Granger CB, Kappetein AP, Mack MJ, et al. Dabigatran versus warfarin in patients with mechanical heart valves. *N Engl J Med* 2013;369(13):1206-14.
7. Connolly SJ, Ezekowitz MD, Yusuf S, Eikelboom J, Oldgren J, Parekh J, et al. Dabigatran versus warfarin in patients with atrial fibrillation. *N Engl J Med* 2009;361(12):1139-51. Erratum in: *N Engl J Med* 2010;363(19):1877.
8. Patel MR, Mahaffey KW, Garg J, Pan G, Singer DE, Hacke W, et al. Rivaroxaban versus warfarin in nonvalvular atrial fibrillation. *N Engl J Med* 2011;365(10):883-91.
9. Granger CB, Alexander JH, McMurray JJ, Lopes RD, Hylek EM, Hanna M, et al. Apixaban versus warfarin in patients with atrial fibrillation. *N Engl J Med* 2011;365(11):981-92.
10. Dentali F, Riva N, Crowther M, Turpie AG, Lip GY, Ageno W. Efficacy and safety of the novel oral anticoagulants in atrial fibrillation: a systematic review and meta-analysis of the literature. *Circulation* 2012;126(20):2381-91.
11. Dogliotti A, Paolasso E, Giugliano RP. Novel oral anticoagulants in atrial fibrillation: a meta-analysis of large, randomized, controlled trials vs warfarin. *Clin Cardiol* 2013;36(2):61-7.
12. Wallentin L, Yusuf S, Ezekowitz MD, Alings M, Flather M, Franzosi MG, et al. Efficacy and safety of dabigatran compared with warfarin at different levels of international normalized ratio control for stroke prevention in atrial fibrillation: an analysis of the RE-LY trial. *Lancet* 2010;376(9745):975-83.
13. Schulman S, Kearon C, Kakkar AK, Mismetti P, Schellong S, Eriksson H, et al. Dabigatran versus warfarin in the treatment of acute venous thromboembolism. *N Engl J Med* 2009;361(24):2342-52.
14. Bauersachs R, Berkowitz SD, Brenner B, Buller HR, Decousus H, Gallus AS, et al. Oral rivaroxaban for symptomatic venous thromboembolism. *N Engl J Med* 2010;363(26):2499-510.
15. Schulman S, Kearon C, Kakkar AK, Schellong S, Eriksson H, Baanstra D, et al. Extended use of dabigatran, warfarin, or placebo in venous thromboembolism. *N Engl J Med* 2013;368(8):709-18.
16. Agnelli G, Buller HR, Cohen A, Curto M, Gallus AS, Johnson M, et al. Apixaban for extended treatment of venous thromboembolism. *N Engl J Med* 2013;368(8):699-708.
17. Adam SS, McDuffie JR, Ortel TL, Williams JW Jr. Comparative effectiveness of warfarin and new oral anticoagulants for the management of atrial fibrillation and venous thromboembolism: a systematic review. *Ann Intern Med* 2012;157(11):796-807.
18. Southworth MR, Reichman ME, Unger EF. Dabigatran and postmarketing reports of bleeding. *N Engl J Med* 2013;368(14):1272-4.
19. Patel MR, Hellkamp AS, Lokhnygina Y, Puccini JP, Zhang Z, Mohanty S, et al. Outcomes of discontinuing rivaroxaban compared with warfarin in patients with nonvalvular atrial fibrillation: analysis from the ROCKET AF trial (Rivaroxaban Once-Daily, Oral, Direct Factor Xa Inhibition Compared With Vitamin K Antagonism for Prevention of Stroke and Embolism Trial in Atrial Fibrillation). *J Am Coll Cardiol* 2013;61(6):651-8.
20. Dossset LA, Riesel JN, Griffin MR, Cotton BA. Prevalence and implications of preinjurious warfarin use: an analysis of the National Trauma Databank. *Arch Surg* 2011;146(5):565-70.
21. Sorensen SV, Kansal AR, Connolly S, Peng S, Linnehan J, Bradley-Kennedy C, et al. Cost-effectiveness of dabigatran etexilate for the prevention of stroke and systemic embolism in atrial fibrillation: a Canadian payer perspective. *Thromb Haemost* 2011;105(5):908-19.
22. McDonald H, Diamantopoulos A, Wells P, Lees M, Folkerts K, Forster F, et al. Cost-effectiveness of rivaroxaban in the prevention of venous thromboembolism: a Canadian analysis using the Ontario Ministry of Health Perspective. *J Med Econ* 2012;15(5):817-28.
23. Connolly SJ, Eikelboom J, Joyner C, Diener HC, Hart R, Golitsyn S, et al. Apixaban in patients with atrial fibrillation. *N Engl J Med* 2011;364(9):806-17.
24. Lip GY, Larsen TB, Skjoth F, Rasmussen LH. Indirect comparisons of new oral anticoagulant drugs for efficacy and safety when used for stroke prevention in atrial fibrillation. *J Am Coll Cardiol* 2012;60(8):738-46.
25. Baker WL, Phung OJ. Systematic review and adjusted indirect comparison meta-analysis of oral anticoagulants in atrial fibrillation. *Circ Cardiovasc Qual Outcomes* 2012;5(5):711-9.
26. Mantha S, Ansell J. An indirect comparison of dabigatran, rivaroxaban and apixaban for atrial fibrillation. *Thromb Haemost* 2012;108(3):476-84.
27. You JJ, Singer DE, Howard PA, Lane DA, Eckman MH, Fang MC, et al. Antithrombotic therapy for atrial fibrillation: antithrombotic therapy and prevention of thrombosis, 9th ed: American College of Chest Physicians evidence-based clinical practice guidelines. *Chest* 2012;141(2 Suppl):e531S-75S.
28. Camm AJ, Lip GY, De Caterina R, Savelieva I, Atar D, Hohnloser SH, et al. 2012 Focused update of the ESC guidelines for the management of atrial fibrillation: an update of the 2010 ESC guidelines for the management of atrial fibrillation. Developed with the special contribution of the European Heart Rhythm Association. *Eur Heart J* 2012;33(21):2719-47.
29. Oldgren J, Alings M, Darius H, Diener HC, Eikelboom J, Ezekowitz MD, et al. Risks for stroke, bleeding, and death in patients with atrial fibrillation receiving dabigatran or warfarin in relation to the CHADS₂ score: a subgroup analysis of the RE-LY trial. *Ann Intern Med* 2011;155(10):660-7, W204.
30. Lopes RD, Al-Khatib SM, Wallentin L, Yang H, Ansell J, Bahit MC, et al. Efficacy and safety of apixaban compared with warfarin according to patient risk of stroke and of bleeding in atrial fibrillation: a secondary analysis of a randomised controlled trial. *Lancet* 2012;380(9855):1749-58.
31. Hankey GJ, Patel MR, Stevens SR, Becker RC, Breithardt G, Carolei A, et al. Rivaroxaban compared with warfarin in patients with atrial fibrillation and previous stroke or transient ischaemic attack: a subgroup analysis of ROCKET AF. *Lancet Neurol* 2012;11(4):315-22.
32. Holster IL, Valkhoff VE, Kuipers EJ, Tjwa ET. New oral anticoagulants increase risk for gastrointestinal bleeding—a systematic review and meta-analysis. *Gastroenterology* 2013;145(1):105-12.
33. Agnelli G, Buller HR, Cohen A, Curto M, Gallus AS, Johnson M, et al. Oral apixaban for the treatment of acute venous thromboembolism. *N Engl J Med* 2013;369(9):799-808.
34. Lehr T, Haertter S, Liesenfeld KH, Staab A, Clemens A, Reilly PA, et al. Dabigatran etexilate in atrial fibrillation patients with severe renal impairment: dose identification using pharmacokinetic modeling and simulation. *J Clin Pharmacol* 2012;52(9):1373-8.
35. Fox KA, Piccini JP, Wojdyla D, Becker RC, Halperin JL, Nessel CC, et al. Prevention of stroke and systemic embolism with rivaroxaban compared with warfarin in patients with non-valvular atrial fibrillation and moderate renal impairment. *Eur Heart J* 2011;32(19):2387-94.
36. Hohnloser SH, Hijazi Z, Thomas L, Alexander JH, Amerena J, Hanna H, et al. Efficacy of apixaban when compared with warfarin in relation to renal function in patients with atrial fibrillation: insights from the ARISTOTLE trial. *Eur Heart J* 2012;33(22):2821-30.
37. Ageno W, Gallus AS, Wittkowsky A, Crowther M, Hylek EM, Palareti G. Oral anticoagulant therapy: antithrombotic therapy and prevention of thrombosis, 9th ed: American College of Chest Physicians evidence-based clinical practice guidelines. *Chest* 2012;141(2 Suppl):e44S-88S.
38. Walenga JM, Adiguzel C. Drug and dietary interactions of the new and emerging oral anticoagulants. *Int J Clin Pract* 2010;64(7):956-67.
39. Dans AL, Connolly SJ, Wallentin L, Yang S, Nakamya J, Brueckmann M, et al. Concomitant use of antiplatelet therapy with dabigatran or warfarin in the Randomized Evaluation of Long-Term Anticoagulation Therapy (RE-LY) trial. *Circulation* 2013;127(5):634-40.
40. Fitchett DH, Theroux P, Brophy JM, Cantor WJ, Cox JL, Gupta M, et al. Assessment and management of acute coronary syndromes (ACS): a Canadian perspective on current guideline-recommended treatment—part 2: ST-segment elevation myocardial infarction. *Can J Cardiol* 2011;27(Suppl A):S402-12.
41. Komócsi A, Vorobcsuk A, Kehl D, Aradi D. Use of new-generation oral anticoagulant agents in patients receiving antiplatelet therapy after an acute coronary syndrome: systematic review and meta-analysis of randomized controlled trials. *Arch Intern Med* 2012;172(20):1537-45.
42. Oldgren J, Wallentin L, Alexander JH, James S, Jonelid B, Steg G, et al. New oral anticoagulants in addition to single or dual antiplatelet therapy after an acute coronary syndrome: a systematic review and meta-analysis. *Eur Heart J* 2013;34(22):1670-80.
43. Mega JL, Braunwald E, Wiviott SD, Bassand JP, Bhatt DL, Bode C, et al. Rivaroxaban in patients with a recent acute coronary syndrome. *N Engl J Med* 2012;366(1):9-19.
44. Gibson CM, Chakrabarti AK, Mega J, Bode C, Bassand JP, Verheugt FW, et al. Reduction of stent thrombosis in patients with acute coronary syndrome treated with rivaroxaban in ATLAS ACS-2-TIMI 51. *J Am Coll Cardiol* 2013;62(4):286-90.
45. Mega JL, Braunwald E, Murphy SA, Plotnicko AN, Burton P, Kiss RG, et al. Rivaroxaban in patients stabilized after a ST-segment elevation myocardial infarction: results from the ATLAS ACS-2-TIMI-51 trial (Anti-Xa Therapy to Lower Cardiovascular Events in Addition to Standard Therapy in Subjects with Acute Coronary Syndrome-Thrombolysis In Myocardial Infarction-51). *J Am Coll Cardiol* 2013;61(18):1853-9.
46. Connolly SJ, Ezekowitz MD, Yusuf S, Reilly PA, Wallentin L. Newly identified events in the RE-LY trial. *N Engl J Med* 2010;363(19):1875-6.
47. Hohnloser SH, Oldgren J, Yang S, Wallentin L, Ezekowitz M, Reilly P, et al. Myocardial ischemic events in patients with atrial fibrillation treated with dabigatran or warfarin in the RE-LY trial. *Circulation* 2012;125(5):669-76.
48. Uchino K, Hernandez AV. Dabigatran association with higher risk of acute coronary events: meta-analysis of noninferiority randomized controlled trials. *Arch Intern Med* 2012;172(5):397-402.
49. Lip GY, Lane DA. Does warfarin for stroke thromboprophylaxis protect against MI in atrial fibrillation patients? *Am J Med* 2010;123(9):785-9.
50. Dale B, Eikelboom JW, Weitz JJ, Young E, Paikin JS, Coppens M, et al. Dabigatran attenuates thrombin generation to a lesser extent than warfarin: could this explain their differential effects on intracranial hemorrhage and myocardial infarction? *J Thromb Thrombolysis* 2013;35(2):295-301.
51. Douketis JD. Pharmacologic properties of the new oral anticoagulants: a clinician-oriented review with a focus on perioperative management. *Curr Pharm Des* 2010;16(31):3436-41.
52. Graff J, Harder S. Anticoagulant therapy with the oral direct factor Xa inhibitors rivaroxaban, apixaban and edoxaban and the thrombin inhibitor dabigatran etexilate in patients with hepatic impairment. *Clin Pharmacokinet* 2013;52(4):243-54.
53. Thrombosis Canada [website]. *Clinical guides*. Hamilton, ON: Thrombosis Canada. Available from: http://thrombosiscanada.ca/?page_id=18. Accessed 2014 Sep 23.